AIR WOLF

INSTALLATION MANUAL

ENGINE SIZE:50

NOTICE: USE EPOXY UNLESS STATED.
SAND INSIDE FUSELAGE WITH #180 SANDING
PAPER BEFORE PARTS GLUING IN PLACE.

CUT MESH ACCORDING TO
THE TEMPLATE PROVIDED.
GLUE MESH WITH CA INSIDE
__ FUSELAGE AND HATCH.

CUT 2.5x11 MM SLOTS IN THE HATCH.
@ GLUE THE PLASTIC MOUNTING BRACKETS
INSIDE. , lamets

FOR HATCH AND FUSELAGE ALIGNMENT.

MOUNT THE SLOTTED PLASTIC PLATES
4 WITH 1.4x4 MM FLAT HEAD TAPPING SCREWS.

GLUE 3x16 MM PLYWOOD
IN THE FUSELAGE.
DRILL HOLES WHICH
ALIGNED TO THE ALUM.
POLES AS IN DIAGRAM.

GLUE INTAKE INSIDE FUSELAGE. —

P o “6LUE PLYWOOD' JOINER INSIDE FUSELAGE.

GLUE SLOTTED BALSA AND VERTICAL FINS
IN HORIZONTAL STAB. AS SHOWN.

F.



AIR WOLF

ENGINE SIZE:50

INSTALLATION MANUAL

ROUND HEAD TAPPING SCREW.

GLUE CLEAR LIGHT, ALUM. HOLDER
AND STEEL WIRE IN THE TAIL FIN.

it 7.
MOUNT THE VERTICAL FIN WITH

M3x16 ROUND SOCKET HEAD SCREWA—/

3x8x0.7 WASHER AND LOCKNUTS.

o £
1 I P )ﬁ/ i
" . GLUE RED LIGHT ON TOP OF HATCH AND
BO']TO_M OF FUSELAGE.

&

GLUE GUN IN POSITION AS SHOWN.

P.2



AI R WO LF ENGINE SIZE:50

INSTALLATION OF RETRACTABLE LANDING GEAR

E. RING
@ CUT AWAY cv
SHADED PORTION

|

%‘Q\ ALUM.
l &~ BUSHING

BALL LINK

M2 x 36
PUSH ROD

&
ol
, B

— —p (’/
M3 x 10 WASHER ’

il
HEAD SCREW s NOSE GEAR SERVO| TRAY

Y‘JMM WHEEL MOUNT THE SERVO
@ RAY WITH M3x10

\~"SOCKET HEAD SCREW &
“B\x 8 x 0.7 WASHER

; OPTIONAL\ PARTS
OPTIONAL PARTS B 3‘.\_}? LANDING GEAR WIRE

RETRACT MECHANISM PART NO. FK 9651
PART NO. FK 9601

@ ¢ o E-RING @

& ALUM.
: § &~ BUSHING

2
P

.j- . -
T ik, ':;hsh-'
CUT AWAY X b - \ e \
SHADED PORTION M3 x 10 WASHER b T ._

HEAD SCREW

&/ : MAIN GEAR SERVO TRAY |
g i
.@ 45 MM WHEEL
MOUNT LANDING GEARS ¥
WITH M2.6 x 10 FLAT

HEAD SCREW

MOUNT THE SERVO
TRAY WITH M3x10
SOCKET HEAD
SCREW & 3 x 8 x 0.7 WASHER

P




AIR WOLF

@ CENTURY SCALE SE

T12W

B‘? MMJ‘ 143 MM.

76 MM

ENGINE SIZE:50

INSTALLATION OF CENTURY SCALE SE MEC

HANISM

MOUNTING MECHANISM IN FUSELAGE
WITH SHAPED HARDWOOD IN PLACE.

"\ 10x50 MM PLYWOOD
LOCATION

(INSIDE FUSELAGE)

....

GLUE 10x50 MM PLYWOOD
INSIDE FUSELAGE. MOUNT ALUM.
PLATE WITH M3x10 FLAT HEAD SCREWAND LOCKNUT

A e L
B R e

CUT HOLE FOR STARTING PROBE.

CUT AWAY MARKED PORTION FOR SWATCH PLATE.

®

CUT TAIL PORTION FOR GEAR-BOX.

© Vg

/

INSERT TAIL BOOM INTO SPONGE RING

SPONGE RING
LOCATION

P.4



MESH TEMPLATE (SCALE 1:1)
FOR BELL 222 (50) / AIR WOLF (50)




